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 Notice 

1）Please acknowledge, we will stop the replenishment of stocks of parts  
When seven (7) years have passed after sale or ten (10) years have passed after 
Suspended production, therefore becoming parts supply only of our stock's worth. 

2）"Listed each prices" are up dated one (date of the price correction),  
Please acknowledge it will be changed in the future without any prior notice. 
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PARTS LIST 

□40 Pole Base SB-401-700 
 
 

CONSEC CORPORATION 

ED-18 

 

MARK DATE OF CONTENTS OF AMENDMENT 

 Apr.21.2021 Enforcement of the price revision 
Revised clerical error 

 Oct.06.2022 Code and Parts Name correction for No.4 on page 2. 

 



□40 Pole Base SB-401-700 BOOK NO. A4450-2 PAGE 2/2 
     

 
 

NO. CODE DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

１ 002003649 Pole □40×697L S401 1  ¥13,800- 

２ 002003650 Rack 2M×502L S401 1  ¥10,000- 

３ 003380508 Hex. socket head cap screw M5×8 5  ¥25- 

４ 003161298 Hex. head bolt M8×55 8.8T Black Chromate 2  ¥290- 

５ 003330802 Flat washer（Regular circle） 8 2  ¥10- 

６ 002003498 Base main body SB401 1  ¥6,500- 

７ 002003616 Leveling bolt M10×70  2  ¥130- 

８ 003160725 Wing nut M10 Black Chromate 2  ¥320- 

９ 002002322 Water collector retainer right 1  ¥1,200- 

10 002002321 Water collector retainer left 1  ¥1,200- 

11 002003617 Leveling bolt M10×50  2  ¥100- 

12 003160703 Hex. nut(Ⅲ) M10 Black Chromate 2  ¥80- 

13 002002303 Hakken seal 59×16 1  ¥147- 
 


